T/M OIL PAN UPGRADE for GR6 R35

Jdobtdoodogbobtotobbotgobotdood

g bbogooubood
gbbobboogoubbooonobboogoubood
goobboogoobbbooouobbboogd

gobooboobobooobooobouooboogon
gobooboobobooboobouobooobooobboooboooboooboooboooboOogon
g g g T/M OIL PAN UPGRADE for GR6 R35

u u uoooggond

O 0O 0O Ne 27001-ANOO1

gbooonodg ooogg GT-R OR350

gbooonodg VR38DETT

g g 2007/120

g g uoboooooooboooobooooboo

uoboooboooooooood

gobogoboogobbz2oooosoboonooonon

1000000 ogobooboboobbooboboboooboobooboobbobbobDbo
goodn

O 0O Ne g g o 0 o 0O 0O 0O

3-3.01 2010/05 ud

2010005019000 (WOoboobODODbDOO)oooDDbOOOOO




OOooooo
OoOoOoOoo
Oooooo
oDoOoOoOoo
ooOoOoOoo
Oooooo
OoOoOoOoo
OoOoOoOoo
ooOoOooo
oDoOoOoOoo
OoOoOoOoo
ooOoOoOoo
oDoOoOooo
OoOoOoOoo
oOoOoOoOoo
Oooooo
OoOoOoOoo
Ooooo
oDoOoOoOoo
OoO0OOo0
ooOOoOoOoo
ooOOoOooo
oOOoOoOoo
g o o o
NSOoooood
Dooooo
Oooooo
o I e O

DD_H_ _H_D
_H__H__H__H__H__H_
_H__H__H__H__H_
D_H__H__H__H__H_
0 OoOooo
OooOodo

m_H__H__H__H__H_

oOooooo
OOOooo
OOOooo
OO0~ m<t

ERERERE

oooooodn

gobooobogbogobo

gobooobooobooobooobooboooboooooon

O

O

_H__H_

_H__H_

_H__H_

_H__H_

_H__H_

_H__H_
oo _H__H__U
oo _H__H__H_
OO _H__H__H_
OO _H__H__U
OO _H__H__U
OO _H__H__H_
od _H__H__H_
OO _H__H__H_
o _H__H__U
OO _H__H__U
oo _H__H__H_
oo _H__H__H_
o _H__H__U
OO _H__H__U
oood _H__H__U
ooOood _H__H__H_
OooOood _H__H__H_
OoOooo Ood
oood _H__H__U

OOdoOo ooo
OOoooOoooo
OOooOooooo
OOooOooooo
Ooooooooo
OOooOoOoooo
OOooOooooo
Oooooooo
ooOooOoood
OOooOoOoooo
OoooOooooo
OOooooooo
[ ] [ N J o o0

PARTS LIST

(9p]
Ve
[a'e
<C
=
L
[a'e
L . ) )
A | i i
2| ¢ [ a||[ 4]
5l o N N O O O O O O
=
o
T
o
m |
3 O O
L O |
e O O -
O O O
= - -
0 O O O
O O - O
O O O O O
O O O O O O O O O
O O O () () O O O O
O O O O O | | | O
O O O O O ] O O O
O O O O O O O O O
2 — o~ ™ < o © ~ o o




moooobobooog

gbboooboboooobooobooooboooooobooobooooboo

goooobooboobobooon

1-1-10

od
oo

gwygoooooo
ooogg

uboobooooobonoo

g
g

1
1
1
1
1
1
1
1
|
1
]
1
1
1
-

01-1-1

200 ggoooogn

2-1 JOO0O0O0ODODO

gioooo0oogooooobooiooo0oooobbDbis240d

uoboooobooobooooo

- 00O00DO0C O O 0000

s
|
y O
O
O
=)
—J
—J
=
—_
=
=
—_J
[

goooboooobboooobbgoo
ooooooooobooOoo2-1-10

0000000000 O 0000

P7x 2

0ad2-1-10
ooodno Mie Péex 2
00 NOm(kgfdm)

go

g0b0ogobooooboooooboooooooboobogobn
00
00
00

gbobooboooobooogn

2-2 JO0bOOoO0ooDo

02-2-1

Do
ooo [
ooog [
ooog -
Ooog -
oo O 4
Oood O o
Uoog, O 4
Uood O o
Uoog & O 4
Hooodx OO
Oog x& oBPg
Hoog, & o225
O O © (|
DDDDGM 05O
DMMDMD MDDDM
DDDDDD DDDDMD
O oOoo o P
oPEooo DDDDWM
gZBooo Hoobo -
—“O0ooo. Oodobn
O O

Sooo00g0000 @
CDoooog0ooogh
Oogd O o

0O O

01go

ud
gobooooobooobogon

g
O

oo

ogoooobbooooogoooo

g
ud

go
oo
o

OoOod
Ooogd
Ood

o~ O

gbooobooobooobog



oo

(LOOO0O000000000000000000000000O0O
A.0000000

giggbboobobooboboobdooboouobouoboooooo

gbobooooboboboboboooobobobobobooooDoooboob
gbbooboobouobouobooobouobooobooooboo




T/M OIL PAN UPGRADE for GR6 R35
INSTALLATION MANUAL

HK'S

NAME OF PRODUCT T/M OIL PAN UPGRADE for GR6 R35
PART NUMBER 27001-AN001
APPLICATION NISSAN GT-R (R35)
ENGINE VR38DETT
YEAR 2007/12 -
REMARKS O The following parts are required in order to install this kit:
O MT oil
O The under cover must be modified.

REVISION OF MANUAL

Rev.Number Date Details

3-3.01 2010/05 1** Edition

Published in May,2010 by HKS Co.,Ltd.(Unauthorized reproduction is strictly pohibited.)



INDEX

NOTICE O0OODO
ATTENTION OO O
PARTS LIST OO
1.Removal of Factory Parts
2.Installing the Kit Parts
3.Reinstalling Factory Parts
4.Confirmation after Install

ugboogooog
ugoogooog
oboogooog
U
U

NOTICE

This manual assumes that you have and know how to use the tools and equipment necessary to
safely perform service operations on your vehicle.
This manual assumes that you are familiar with typical automotive systems and basic service

and repair procedures.

Do not attempt to carry out the operations shown in this manual unless these assumptions are

correct.
Always have access to a factory repair manual.
To avoid injury, follow the safety precautions contained in the factory repair manual.

ATTENTION

e This manual indicates items you need to pay attention to in order to install this product
safely and lists precautions to avoid any possible damage and/or accidents.

OoOoOoooono
Oooooooo
OoOooooono
OoOoOoooono
OoOoOoOoood
Ooooooono
OoOoOoooono
OoOoOoooono
OoOoogooono
OoOoOoooono
OoOoOoooono
Oooooooo
Ooooooono
OoOoOoooono
Oooooooo
Ooooooono
OoOooOooono
OoOoOooood
Oooooooo
OoOoOoOooono

ati

e This product is an automobile part. Do not use for any other purposes.

e HKS will not be responsible for any damage caused by incorrect installation and/or use, or
use after modification and/or dismantling of this product.

e This product was designed based on installation onto a specific factory vehicle.

e The specifications of this product are subject to change without notice.

e The instructions are subject to change without notice. Make sure to refer to the most
recent instructions.

PARTS LIST

NO. DESCRIPTION QT IMAGE REMARKS
1 0il Pan O '%E%?
2 Cap Bolt M6 L30 21 o=Eh)
3 Flat Washer M6 21 —
4 Button Bolt M6 O i )
5 Flat Washer M6 Large Dia O
6 | Plug Cap M16 O m{@
7 Copper Washer 0
8 Instruction Manual O

9 Installation Mnual O




100 Removal of Factory Parts

Before beginning removal of the factory parts,disconnect the negative cable from battery terminal.
Use this instruction manual and the manufacturer®s service manual as a reference.

O 10 Remove the undercover. (Dial-1-1)
00 20 Drain oil from the transmission. Remove the oil pan.

NOTE
O Due to the factory oil drain design, oil will remain at the
bottom of the oil pan after draining oil from the transmission.
O Therefore, when removing the oil pan, make sure to drain the
remaining oil each time a bolt is removed to prevent oil
spillage.

200 Installing the Kit Parts
D1-1-1

2-1 Assembling the Provided Parts

010 Apply the thread locking material (ThreeBond 1324 or an equivalent)
to the threaded part of the button bolt.

Install the factory magnet using the provided Button Bolt
and Flat Washer Large Dia. O Dia2-1-10

0 M6 Button Boltx 2
0 M6 Large Dia.Washerx 2
Torque NOm(kgfOm)
T=8.50 0.870

O 20 Install the Plug Cap and Copper Washer. O Dia2-1-10

00 M16 Plug Capx 2
O Copper Washerx 2
Torque NOm(kgfOm)
T=440 4 .50

0 30 Install the factory drain plug and drain tube. 0O Dia2-1-10

2-2 Installing the Oil Pan

0 10 Apply the liquid gasket (ThreeBond 1217 or an equivalent)
to the joining surface of the Oil Pan.
Install the Oil Pan to the transmission using the provided
Cap Bolt and Flat Washer. 0O Dia2-2-10

0O M6 Cap Boltx 21
0O M6 Flat Washerx 21
NOTE
O Remove oil from the joining surfaces of the Oil Pan and
transmission.
0 Make sure to tighten the bolt little by little.
Torque NOm(kgfOm)
T=8.500.870

2-3 Refillihg the Oil O Oil Leakage Check

O 10Adjust the oil volume referring to the factory service manual.

2-4 Modifying the Undercover

0 10 Modify the undercover as shown in the diagram2-4-1

-6-



30 Reinstalling Factory Parts

00 10 Reinstall the factory parts using the opposite of the removal procedure.

4 .Confirmation after Installation

010 0n a regular basis, make sure oil is not leaking.

/AN  CAUTION

e Make sure oil is not leaking from the joining surface of the Oil Pan and/or drain plug
before and after staring the engine.

IT neglected, it may cause serious accident.




